

Beriplex[®] (Human prothrombin complex) guideline for neonatal and paediatric patients



1. Purpose and scope

The purpose of this document is to provide guidance on the prescription and administration of Beriplex[®] (Human prothrombin complex) at the Royal Children's Hospital (RCH) in patients who are receiving anticoagulant therapy and are either actively bleeding, at risk of bleeding or require urgent surgical care.

2. Definitions

Term/Abbreviation	Explanation
Major bleeding	Bleeding in a critical site (intracranial, intraspinal, intra-ocular, pericardial, intra-articular, intramuscular with compartment syndrome, and retroperitoneal), bleeding associated with a decrease in haemoglobin >20g/L or requiring transfusions of ≥ 2 units of blood. ⁵
Clinically relevant non-major bleeding (CRNM)	Bleeding that does not meet the criteria for major bleeding, but requires medical intervention, unscheduled contact with a physician, cessation of an anticoagulant (temporary), and discomforts such as pain or impairment of daily life activities.
CVAD	Central venous access device
DIC	Disseminated intravascular coagulation
DOAC	Direct-Acting Oral Anticoagulants
PCC	Prothrombin Complex Concentrate
VAD	Ventricular Assist Device
VKA	Vitamin K Antagonist
VKDB	Vitamin K deficiency bleeding
VTE	Venous thromboembolism

3. Guideline

3.1 Background

Beriplex[®] is prepared from human plasma and contains human coagulation factors II, VII, IX and X as well as Protein C and Protein S. (see appendix 1)

The CSL Beriplex[®] Product Information states:

The safety and efficacy of Beriplex® in the paediatric population has not been established in clinical studies.

Due to the need to provide some pragmatic guidance to paediatric clinicians, the following document has been created to provide local dosing guidance for warfarin and DOAC reversal and dosing for post cardiopulmonary bypass bleeding.

3.2 Beriplex®

Beriplex®	Details
CSL Indications	<ul style="list-style-type: none"> - Treatment of bleeding due to acquired deficiency of the prothrombin complex coagulation factors (II, VII, IX and X). - Reversal of vitamin K antagonists (e.g., warfarin) when rapid reversal required in perioperative setting or bleeding context. - Treatment of vitamin K antagonist overdose
RCH indications	<ul style="list-style-type: none"> - Emergency DOAC reversal - Cardiopulmonary bypass bleeding - Vitamin K deficiency bleeding of newborn - Patient/family refuse whole blood products. See Blood refusal – management of procedure.
Pharmacokinetics	<ul style="list-style-type: none"> - Peak plasma concentrations occur within five minutes of infusion - Elimination half-life of coagulation factors: factor II - 60 hours, factor VII - 4.2 hours, factor IX - 17 hours, and factor X - 31 hours
Contraindications	<ul style="list-style-type: none"> - Hypersensitivity to any components of the product. - History of Heparin Induced Thrombocytopenia (HIT). Beriplex® contains Heparin. - In DIC, Beriplex® should only be considered after resolution of the consumptive state.
Cautions	<ul style="list-style-type: none"> - Children with a history of thrombosis - Prothrombotic state at increased risk of thrombosis. - Patients with liver disease, patients in active DIC, the presence of a CVAD and neonates.
Consent	<ul style="list-style-type: none"> - Blood transfusion consent should be sought (where possible).
Presentation	<ul style="list-style-type: none"> - 500 IU vials with 20 mL water for injection
Ordering and approval	<ul style="list-style-type: none"> - Requires Haematologist approval - The Haematologist will contact the RCH Blood bank to confirm approvals. - Prescribe via the EMR
Dosing	<ul style="list-style-type: none"> - Based on weight up to but not exceeding 100kg. - >15 kg round to the nearest vial size - ≤15 kg, consider rounding to nearest 25 IU or 50 IU - Consider the clinical indication, current INR, target INR, need for re-anticoagulation and patient weight.
Availability	<ul style="list-style-type: none"> - Collect from RCH blood bank, must provide patient identification (e.g., blood bank release form)
Administration	<ul style="list-style-type: none"> - Reconstitute using provided diluent and according to the product instructions including Mix2Vial™

	<ul style="list-style-type: none"> - If multiple vials of Beriplex® are required they may be pooled into a single infusion. - Do not further dilute Beriplex®. - Slow IV push, do not exceed 3 IU/kg body weight/minute, maximum 210 IU/minute, approximately 8 mL/minute. - Do not mix with other medicinal products, administer via a separate IV line.
Stability	<ul style="list-style-type: none"> - Store below 25°C - Beriplex® does not contain antimicrobial preservative. - CSL recommends using immediately after reconstitution.
Monitoring	<ul style="list-style-type: none"> - INR check within 30 minutes post warfarin reversal

3.3 Beriplex® dosing for warfarin reversal

Beriplex® – warfarin reversal dosing guidance		
	Pre-treatment INR	Beriplex® dose IU/kg
Major bleeding that is critical organ or life threatening	Any INR ≥ 1.5 Or Recent dose of warfarin even if INR < 1.5	50 IU/kg (Maximum 5000 IU)
Urgent peri-operative reversal Or Major bleeding on warfarin	INR 2.0 – 3.9	25 IU/kg (Maximum 2500 IU)
	INR 4.0 – 6.0	35 IU/kg (Maximum 3500 IU)
	INR ≥ 6.0	50 IU/kg (Maximum 5000 IU)

3.4 Vitamin K dosing for warfarin reversal

- Where Beriplex® is administered in the context of Warfarin reversal and major bleeding, vitamin K should be considered.
- IV vitamin K has a shorter onset of action than oral vitamin K (1-3 hours vs. 4-6 hours), however has a greater chance of over-correcting the INR and leading to Warfarin resistance.
- Partial reversal is likely to be achieved with vitamin K dosing at doses ≤ 30 mcg/kg (0.03mg/kg). If complete reversal is required doses 300mcg/kg (0.30mg/kg) should be considered, noting this may lead to Warfarin resistance for a period of up to two weeks.
- When administering vitamin K via the IV route, it should be delivered over at least 30 seconds. Rarely, anaphylaxis can occur.

Vitamin K dosing when warfarin reversal is required (non-VAD patients)		
	Type of warfarin reversal	Vitamin K dose
Major bleeding irrespective of INR	Complete	300 mcg/kg PO Or IV (max 10 mg)

INR >4.5-10 and bleeding risk is high OR INR >10 and no bleeding OR any INR >4.5 with minor bleeding	Complete	300 mcg/kg PO Or IV (max 10 mg)
	Partial	30mcg/kg PO or IV

3.4 Beriplex® dosing for warfarin reversal in VAD patients

- Any plan for anticoagulant reversal (either partial or complete) should be discussed prior with the RCH Cardiology (VAD) service.
- Bleeding risk needs careful balancing against thrombosis risk.
- The impact of single (or dual) anti-platelet therapy should be considered.

Beriplex® dosing for warfarin reversal guidance in VAD patients			
	Pre-treatment INR	Approximate Beriplex® dose IU/kg	Vitamin K dose
Major bleeding requiring complete reversal of warfarin	Any INR \geq 1.5	50 IU/kg (Maximum 5000 IU)	Consider 300mcg/kg PO or IV (maximum dose 10mg)
CRNM bleeding requiring partial reversal	INR <7.5	10 IU/kg (Maximum 1000 IU)	Consider 15-30mcg/kg PO or IV (maximum dose 2mg)
	INR 7.5 - 10	15 IU/kg (Maximum 1500 IU)	
	INR >10	25 IU/kg (Maximum 2500 IU)	
Trivial or no bleeding	INR <7.5	NA	NA
	INR 7.5 - 10	10 IU/kg (Maximum 1000 IU)	NA
	INR >10	15 IU/kg (Maximum 1500 IU)	Consider 15-30mcg/kg PO or IV (maximum dose 2mg)

Dosing is based on body weight up to but not exceeding 100 kg.

3.5 Beriplex® dosing for DOAC reversal

Beriplex® dosing for DOAC reversal guidance			
---	--	--	--

	INR	Approximate Beriplex® dose IU/kg
Major bleeding where specific reversal agent not available ⁶⁻⁹	NA Check Anti-Xa drug level	50 IU/kg (Maximum 5000 IU)

3.6 Beriplex® dosing for post cardiopulmonary bypass bleeding

Beriplex® dosing guidance in Cardiac surgery patient	
Bleeding post cardio-pulmonary bypass with prolonged R time (TEG) after cryoprecipitate and platelet administration.	Approximate Beriplex® dose IU/kg
	15 IU/kg
	Additional doses (15 IU/kg) may be administered ~15 minutes if haemostasis not achieved. (Maximum 60 IU/kg)
	CAUTION: If haemostasis is not achieved use Novoseven with caution and avoid doses >90mcg/kg, due to thromboembolic risk. (Consider 45mcg/kg dose)

3.7 Beriplex® dosing for Vitamin K deficiency bleeding in infants

Beriplex® dosing for Vitamin K deficiency bleeding in infants		
	INR	Approximate Beriplex® dose IU/kg
VKDB in infants with major bleeding or refractory to standard treatment [#]	Any INR ≥1.5	50 IU/kg

In severe cases and for very-low-birth-weight infants, there may be insufficient utilisation of delivered vitamin K due to impaired (or immature) liver function.

3.8 Vitamin K dosing for Vitamin K deficiency bleeding in infants

VKDB in infants with major bleeding or refractory to standard treatment	Vitamin K Dose
	1mg

4. Key aligned documents

- RCH Warfarin guideline for clinicians (haematology intranet resources)
- THANZ Warfarin reversal guidelines (published in MJA – anticipated June 2024)

- RCH DOAC reversal clinical decision tool (haematology departmental use only)
- RCH VAD guidelines (cardiology intranet resources)
- Published guidelines for antithrombotic therapy in neonates and children³⁻⁴

References

1. Australian Production Information. Prothrombinex-VF. Available from: <https://www.cslbehring.com.au/-/media/cslb-australia/documents/aus-pis-and-cmis/prothrombinexvf-au-pi-1400.pdf>
2. Australian Production Information. Beriplex P/N. Available from: <https://www.cslbehring.com.au/-/media/cslb-australia/documents/aus-pis-and-cmis/beriplex-pn-pi-600.pdf>
3. Monagle P, Chan AKC, Goldenberg NA, Ichord RN, Journeycake JM, Nowak-Göttl U, Vesely SK. Antithrombotic therapy in neonates and children: Antithrombotic Therapy and Prevention of Thrombosis, 9th ed: American College of Chest Physicians Evidence-Based Clinical Practice Guidelines. *Chest*. 2012 Feb;141(2 Suppl):e737S-e801S. doi: 10.1378/chest.11-2308. Erratum in: *Chest*. 2014 Dec;146(6):1694. Dosage error in article text. Erratum in: *Chest*. 2014 Nov;146(5):1422. PMID: 22315277; PMCID: PMC3278066.
4. Paul Monagle, Carlos A. Cuello, Caitlin Augustine, Mariana Bonduel, Leonardo R. Brandão, Tammy Capman, Anthony K. C. Chan, Sheila Hanson, Christoph Male, Joerg Meerpohl, Fiona Newall, Sarah H. O'Brien, Leslie Raffini, Heleen van Ommen, John Wiernikowski, Suzan Williams, Meha Bhatt, John J. Riva, Yetiani Roldan, Nicole Schwab, Reem A. Mustafa, Sara K. Vesely; American Society of Hematology 2018 Guidelines for management of venous thromboembolism: treatment of pediatric venous thromboembolism. *Blood Adv* 2018; 2 (22): 3292–3316. doi: <https://doi.org/10.1182/bloodadvances.2018024786>
5. Wells GA, Elliott J, Kelly S, et al. Dual Antiplatelet Therapy Following Percutaneous Coronary Intervention: Clinical and Economic Impact of Standard Versus Extended Duration [Internet]. Ottawa (ON): Canadian Agency for Drugs and Technologies in Health; 2019 Mar. (CADTH Optimal Use Report, No. 9.2b.) Appendix 10, Bleeding Classification System Definitions. Available from: <https://www.ncbi.nlm.nih.gov/books/NBK542934/>
6. Tran, H., et al. "New oral anticoagulants: a practical guide on prescription, laboratory testing and peri-procedural/bleeding management." *Internal Medicine Journal* 44.6 (2014): 525-536.
7. Wiggins M, Biss T, Raffini L, Van Ommen H, Chan A, Vanderpluym C, Goldenberg N, Monagle P. Apixaban overdose in children: case report and proposed management. A brief communication from the Pediatric and Neonatal Thrombosis and Hemostasis SSC of ISTH. *Res Pract Thromb Haemost*. 2024 Jan 3;8(1):102312. doi: 10.1016/j.rpth.2023.102312. PMID: 38327612; PMCID: PMC10847918.
8. De Marco F, Valli G, Ancona C, Ruggieri MP. Management of bleeding in patients on direct oral anticoagulants in emergency department: where we are and where we are going. *Eur Heart J Suppl*. 2023 Apr 26;25(Suppl C):C15-C19. doi: 10.1093/eurheartjsupp/suad004. PMID: 37125272; PMCID: PMC10132614.

9. Cuker A, Burnett A, Triller D, et al. Reversal of direct oral anticoagulants: Guidance from the Anticoagulation Forum. *Am J Hematol*. 2019; 94: 697–709. <https://doi.org/10.1002/ajh.25475>
10. Araki S, Shirahata A. Vitamin K Deficiency Bleeding in Infancy. *Nutrients*. 2020 Mar 16;12(3):780. doi: 10.3390/nu12030780. PMID: 32187975; PMCID: PMC7146284.

5. Appendices

Appendix 1

Comparative table of active ingredient composition – Prothrombinex-VF vs. Beriplex P/N

	Active ingredients content per vial comparison	
	Beriplex® P/N 500	Prothrombinex-VF
Factor II	400-960 IU	~ 500 IU
Factor IX	400-620 IU	500 IU
Factor X	440-1200 IU	~ 500 IU
Factor VII	200-500 IU	
Protein C	300-900 IU	
Protein S	240-760 IU	

Appendix 2

Special patient cohorts: DOAC therapy or in accidental overdose

Rivaroxaban

Rivaroxaban is an oral direct factor Xa inhibitor with a plasma half-life of 7-9 hours.

It is metabolised 25% renally, and 75% hepatically.

There is currently no specific reversal agent available at RCH for this anticoagulant.

For minor bleeding, consider delaying or withholding the next dose (or discontinue use altogether where appropriate).

Other considerations include: fluid replacement to maintain adequate urine output, transfusion support where appropriate (including cryoprecipitate), IV Tranexamic acid, and local/surgical measures.

Of note, standard coagulation studies cannot be reliably measured in the presence of Rivaroxaban. Consideration should be given to measuring an anti-Xa drug level in consultation with Royal Melbourne Hospital (RMH).

For major bleeding or where urgent reversal is required, Beriplex 50u/kg (maximum 5000 units) can be given (see table 4) (off license use)

Apixaban

Apixaban is an oral direct factor Xa inhibitor, with a half-life of approximately 12 hours.

It is metabolised 25% renally, and 75% hepatically.

There is currently no specific reversal agent available at RCH for this anticoagulant.

For minor bleeding, consider delaying or withholding the next dose (or discontinue use altogether where appropriate).

Other considerations include: fluid replacement to maintain adequate urine output, transfusion support where appropriate (including cryoprecipitate), IV Tranexamic acid, and local/surgical measures.

Of note, standard coagulation studies cannot be reliably measured in the presence of Apixaban. Consideration should be given to measuring an anti-Xa drug level in consultation with Royal Melbourne Hospital (RMH).

For major bleeding or where urgent reversal is required, Beriplex 50u/kg (maximum 5000 units) can be given (see table 4) (off licence use)

Document authorship and review details	
Authorship	CAWG Royal Children's Hospital Contact Director Haematology Dr Anthea Greenway (anthea.greenway@rch.org.au)
Date first introduced	----
Date of last review	09.05.2024
Date of next review	09.05.2028
Details of changes	New document as of 16.08.2024